SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 41/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

l"E’
Ref Level 0,00 dBm Offset 1590 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 1590 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit theck Limit ¢heck
_10 OB RS A _10 dBme—ges A &
-200 e -20 dBi
IS_LINE_ABS
oy e e AP AN N 40 dam ey > et AP AN o
e’ Lomrns”
-50 dBm
60 dBrm
-70 dBr
-60 dBm
a0 dBr a0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz |
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: |  Powerabs | Alimit Range Low | Range Up RBW. | Frequency | _Powerabs | alimit
30.000 MHz 1,000 GHz | 1,000 MHz B86.32434 MHz | -43.42 dEm -18.42 dB 30,000 MHz | 1,000 GHz | 1.000 MHz 809.10795 MHz -43.41 diém -16.41 dB
1.000 2.475 GH2 1.600 MMz 0044 GHz -43.10 dBm -18,10 dB 1.000 GH2 2.475 G 1.000 MHz 2.43205 GHz -43.01 dém -1g,01d8
3.000 GHz 1.000 MHz 2.98925 GHz | -42.56 dBm -17,56 dB 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.09551 GHz -42.89 dBm -17.89 dB
7.000 GHz | 1.000 MHz 6.99025 GHz | -37.10 dBm -12,10 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99125 GHz | -37.23 dém
7 1 10,000 GHz 1.000 MHz | 7.43018 GHz -38,58 dBm 7.000 GHz | 10,000 GHz 1.000 MHz | 7:85761 GHz
10.000 GHz 14.000.GHz | 1.000 MHz 10.31121 GHz | -37.69 dBm 10.000 GHz 14,000 GHz 1.000 MHz 10.85171 GHz |
14.000 GHz | 18.000 GHz 1.000 MHz | 15.76803 GHz | -34.22 dBm 14.000 GHz | 18.000 GHz | 1.000 MHz | 15.76603 GHz -34.48 dBm
18.000 GHz 27.000 GHz 1.000 MHz 18.68765 GHz -34.12 dBm 18.000 GHz 27.000 GHz 1.000 MHz 18.85065 GHz -34.30 dBm
‘ i 1] [ i
Date 2.0CT 2017 18:07 14 Date. 20CT.2017 18:08:08
[n:u
m =
Ref Level 0,00 dém Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PARS
-10 dBire—hissass A !
-200 e
LINE_ABS
g ~ eI PAPNANNASPNS D —y
P
=70 dir
-0 d
a0 der
| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz | 1,000 MHz 929.95252 MHz -43,34 dBm
2,475 GHz 1.600 MHz 2.34357 GHz -43.13 dEm
3.000 GHz 1.000 MHz 2.99964 GHz | -42.93 dBém
7.000 GHz | 1.000 MHz 6.99775 GHz | -37.52 dBm
0 1 10,000 GHz 1.000 MHz | 7.85561 GHz ~38.45 dBm
10.000 GHz 14.000.GHz | 1.000 MHz 10.31221 GHz | -37.69 dBm
14.000 GHz | 18.000 GHz 1.000 MHz | 15.76603 GHz | -34.44 dBm
18.000 GHz 27.000 GHz 1.000 MHz 18.7931E GHz dBm
]
{ i ]

Date. 2.0CT 2017 18:0402

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A8-B41-39 of 41




SPORTON LAB.

FCC RF Test Report
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LTE Band 41/ 20MHz
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=amanas. FCC RF Test Report Report No. :FG791919B
Frequency Stability
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0008
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0035
-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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=amanas. FCC RF Test Report Report No. : FG791919B

LTE Band 41_IC

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.9 5.13 5.8 6.17
Middle CH 4.9 5.36 6.09 6.38 PASS
Highest CH 4.06 5.25 4.99 6.32
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.46 6.7 - -
Middle CH 6.9 6.81 - - PASS
Highest CH 5.45 6.81 - -
SPORTON INTERNATIONAL INC. Page Number  : A9-B41_IC-1 of 43
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FCC RF Test Report Report No. : FG791919B

LTE Band 41 / 20MHz / QPSK
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ea FCC RF Test Report Report No. : FG791919B

SPORTON LAB.

LTE Band 41 / 20MHz / 16QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report Report No. : FG791919B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 495 485 965 975 14.27 14.36 20.02 19.94
Middle CH - - - - 492 472 965 9.63 1439 14.24 20.14 20.10
Highest CH - - - - 485 4.80 979 9.69 14.45 14.18 20.02 20.06
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.75 - 9.63 - | 1418 | - | 2014
Middle CH - - - 4.97 - 9.89 - 1421 - | 2018
Highest CH - - - 4.86 - 9.65 - | 1422 - | 2018
SPORTON INTERNATIONAL INC. Page Number : A9-B41_IC-50f 43
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SPORTON LAB.
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Report No. : FG791919B
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wamanas. FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Ref Level 20.00 dém  Offset 11.90 di w RBW 300 kHz RafLavel 20 00 dim  Offset 11.90 di « RBW 300 kHz
fe ALt 0GB SWT 126 us = VBW 1Mz Mode Autd FFT he Att J0dE SWT 12,6 us = VBW 1Mz Mode Autd FFT
561 count 100/100 SGL Count 190/100
(@7 wa
mif1] B9 dnm| mif1]
—— F6BHAB00 GH2 —
i L 26.00 di e B 26.00 d
“ A - 9790000000 MH:z - T 2.690000000 Mz
19 e an - - - :
\ 74,3 F 72,5
0 tim—- Y 0 déim—
104 -0 d
20 tér i -
kN T[> ~fiy
a0
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 266548 GH: 13.89 dBm ndB down 9.75 MHz (- 1 13:59 dBm .69 MHz
1 i 2.680125 GHz -12.14 dBm nes 36,00 d8 1 L -12.41 dBm
Tz 1 2689915 GHz 0 factor 274.3 T2 1 2,680815 GHz -13.01 dém 0 factor
i T
J J
Dt 20CT2017 220621

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number A9-B41_IC-7 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLaval 20 00 dim  Offset 11,90 ob = RBW 300
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT  126us = VBW 1 Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[TEEN] [IETED) a1 dpm|
. ——~ 2 570 GHz
e o nde 26.00 dB)
~ 1 e o 14356000000 Mk
10 SR w & B P et 1740
0 dim—i- 0 dém—t-
10 d 10
/
200 e i 20 4
PR = L "
40 di 40 di
50 deim—i “50 ditm—t
&0 -0
CF 2.5075 GHz 1001 pis Span 400 MHZ GF 2.5075 GHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 21 dgm @ down 1428 (- 1 2.510257 11.91 dgm @ down 14 i
T1 1 22 dém nda T1 L nda
i) i 74 dam 0 factor Tz 1 0 factor

i
J

Date 20OCT 217 2207.01

i
%

Data, 20CT 217 2207 11

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT  126us = VBW 1 Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[IETED) [IETED)
[ Tl 26.0 e g
n X . 14.396000000 M) s
i e ¥y 180.4) w T e S
0 i m— . 0 dém—-
|
“10 dain ! 4 10 d
17 T
4 \
200 e 20 der \
Morim
PO i =
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.595 GHz 1001 pis Span 400 MHZ GF 2.595 GHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 .03 dEm. @ down 14,385 MHz (- 1 2.507957 11,79 dgm @ down i
T1 1 ~11.88 dbm nda 26,00 d8 T1 L 2,557 ~14i59 dbm nda 26,00 d8
i) i - dam 0 factor 180.5 Tz 1 2,500183 GHz -14.23 dam 0 factor E
- D - —
J ANINNLY . L URINNRNLY oo
Date 20CT 217 220741 Data 2007 2017 2207 61

Highest Channel / 15MHz / QPSK

High

est Channel /

15MHz / 16QAM

Ref Level 20,00 dBm  Offset 1150 db w RAW 300 Kbz

[=

Raf Lavel 20 00 dim

Offset 11.90 d& = RBW 300 kHz

fe ALt ade SWT 2.6 45 = VBW 1 Mode Autd FET he Att A0 de  SWT 2.6 s = VBW 1 Mode Auto FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] 07 dpm]
—— [ 690 GH:
i w 26.00 di e — 26.00 da
14446000000 Mz - 3 By 14.176000000 MH:z
L PR 185.4) 3 7 T BRERN  rgY 189,
0 dm— t
|
; -0 d T
( ¥
\
— Sttt
40 df
50 dém—t -50 dém—t
-0 iy 60
CF 2.6025 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker i Marker |
Type | Ref | Trc | X-valis 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 2 680812 GHz 12.22 dBm ndB down 14446 MHz (- 1 2.683369 G 11.02 dBm ndB down
U 2,675337 -13.35 d8 nds 26.00 dB 1 L 2.675427 -15.37 d nds
1 26689733 -1%.05 dém 0 factor | T2 1 2,589503 -15.65 dém 0 factor
i T
J TN o8 ]
Data 20072017 220831

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

J

Data, 20CT 2017 220802

10 dBm  Offset 1150 06 w RBW 1 Mz RafLavel 20 00 dim  Offset 1190 06 = RBW | MAs
e SWT 57 us = VBW IMHz  Mode Adto FFT e Att e SWT 57us = VBW 3IMHZ  Mode Adto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED 1753 anm| [CLED
e RS o - e,
10 - e o - 10 - L :
f \ { \
= E x 0 démn———————— ——— \*-
y
."\ t 10 d ¢
J | \
T 20 déin
e e~ e SV vV \ o PR ]
= = <50 -
40 di 40 df
50 deim—i “50 ditm—t
&0 -0
CF 2.51 GHz 1001 pis Span 40.0 MHz CF 2.51 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 =N 17.83 dBm @ down 0, 2 (- 1 @ down
T1 1 .02 dém nda T1 L B nda
i) i 8,59 dim 0 factor Tz 1 -8.97 dam 0 factor
"

Data 2OCT N7 220812

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

J

Data, 20CT 017 220642

Rof Lovel 20,00 dem  Offset 1190 06 = RBW | Mz RafLavel 20 00 dim  Offset 1190 06 = RBW | MAs
b At e SWT s @ VBW 3 MHz  Mode Adto FFT e Att 0B SWT s @ VBW IMHz  Mode Auta FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[CED W anm| [CED 4.0 apm)
) 20 dB
i B in)
i N | Ve 20140000000 MHz i S e e g W S 3 ~ 20100000000 MHz
129.0| Q factor ¥ 128.7
i} .
\ \
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF 2,505 GHz 1001 pis Span 40.0 MHz GF 2.595 GHz 1001 pis Span 40.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 15.40 dgm @ down (- 1 14.90 dgm @ down 20,1 MHz |
TL 1 -10.80 d8m ndg 71 L ndg 26,00 d8
i) i -10,77 dBm 0 factor Tz 1 0 factor 128.7
i i

Data 2001217 220862

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

J

g

2001217 22702

Ref Level 20.00 dim  Offset 11.90 di = RBW 1 MHz Raf Lavel 20 00 dim  Offset 11.90 di = RBW 1 MHz
e At idE SWT £7 s @ VBW 3IMHz  Mode Adto FFT he Att A0 de  SWT s o VBW 3 MHZ  Mode Adto FFT
561 count 100/100 SGL Count 105,100
(@7 wa
mif1] mif1]
— e 6
20 20 = s
oy —~1 — 20,020000000 MHz — ~ o 20060000000 MHz
H 7 v % 133.0) u 1334
0 dm—- & 0 dim—
Iy
104 ¥ -0 d 3 i
\
g ’ . / \
20 dem- i - <20 dBm — et -
30 dér =0
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 Mz
Marker i Marker
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 2 674565 GHz 15,78 dBm ndB down 20,02 M (- 1 2 15,09 dBm 20,06 MHz
T1 U 7 -10.05 dam nds 1 L -11.05 dam d
Tz 1 39 GHz -9.59 dém 0 factor T2 1 -10.47 dém 0 factor
i T

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number A9-B41_IC-9 of 43




SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE

Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

J

Data, 20CT 2017 221052

fof Lovel 20,00 gBm  Offset 1190 ob = RBW 100 ks RafLaval 20 00 dim  Offset 11,90 ob = RBW 300
b At e SWT 105 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT  126us = VBW 1 Mode Autd FFT
SGL Count. 1007100 SGL Count 100,100
(@155 M (@375 Man
[CED 10,59 anm| [CED a1 anm|
. 2 S0377900 GH:
e 26.00 di o )
4.745000000 Mb L X, =
10 AT TR Y 5 H [l ¥ G Tactor \ 3602
J { \
0 dim—i- —t— B L
\
10 d - L
1
200 e 20 der
20 - il PP  ema - ¥ -
et T =
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.5025 GHz 1001 pis Span 10.0 MHz GF 2,505 GHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 @ down 4,745 Wz (- 1 11.91 dgm @ down .63 MHz |
T1 1 nda 26.00 d8 T1 L nda 26,00 d8
i) i 0 factor Tz 1 0 factor 60.2
"

Data, 20CT 217 2211562

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

fof Lovel 20,00 gBm  Offset 1190 ob = RBW 100 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 300 ks
b At e SWT 105 @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 2.6 s = VW 1 Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
M1[1] mif1]
e . L.-m o | ndB
yHve X
19 — 7 N T ] ot : 18 el e
0 dfm—t- § 0 dm—- —
\
10 dam 4 10 o .“
/
20 e 20 der f
ST = L . = N,
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF 2,505 GHz 1001 pis Span 10.0 MHz GF 2.595 GHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 5 dBm @ down 4 (- 1 11,71 dgm @ down 080 WHz |
TL 1 -15.55 dém ndg 71 L ~14.25 dbm nda 26,00 d8
i) i -15.38 dam 0 factor Tz 1 -14,31 dBm 0 factor
—
i i
4 Je J URINNRNLY oo
Data, 20CT 2017 221112 Data 20072017 221212

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Ref Level 20.00 dém  Offset 11.90 di = RBW 100 kHz RafLavel 20 00 dim  Offset 11.90 di « RBW 300 kHz
e At ade SWT 19 45 @ VBW 300 kH:  Mode Autd FRT he Att A0 de  SWT 2.6 s = VBW 1 Mode Auto FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1]
—— 64 —
i 26.00 di e M e
i _ 8w $.855000000 MHz| i X o~ 9.0650000000 MHz
7 =i Tl Ty ractara e, | I “Qffatton 78.1
f 1
/ ‘. |
-1 d 5 10 d =
| {
{ ] \
20 1 = - 20 d -
o | Al oy ~ s B
2 L L0 6 o
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 5 dBm ndB down 4,855 MHz (- 1 2.683941 G 12.28 dBm ndB down .65 MHz
U E nds 26.00 dB 1 L 2.660165 2 ds nds 26,00 d8
1 5 dgm 0 factor 1 T2 1 2,689815 41 dgm 0 factor 278.1
-

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-B41_IC-10 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLavel 20 00 dim  Offset 1190 06 = RBW | MAs
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT 57 us w VBW IMHz  Mode Adto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[CED anm| [CED T anm|
0 GHz I 1 GH,
e ndB 26.00 db| o 0 dp|
By 14176000000 MH:z s o Nl - 20, 140000000 MHz
m w1 A [T e P v 176.4] w i \ 1544
f
0 dEm— —— 0 désm— —
A
10 d 10 +
J I
/ |
61 e 20 dér f 0
L \ i I P T i i | VL o
\ n _ £ v y
40 df
50 deim—i “50 ditm—t
-1 60
CF 2.5075 GHz 1001 pis Span 90.0 MHz GF 2.51 GHz 1001 pis Span 40.0 MHz
Marker | Marker i
Type | Ref | Tre | 1 ¥-valug | Function | Function Result Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 2506751 0 dBm @ down 14,176 M (- 1 z E dBm @ down Z0 i
TL 1 2,500397 GH: 5 dam ndg 26.00 d8 71 L dgm ndg
i) i 2.614573 GHz - dam 0 factor 1 Tz 1 dam 0 factor
- — =
J ) URRUARNLY wo )il
Date 20CT 21T 221242

Data 2OCT N7 221362

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

J

Data; 20CT 2017 221302

fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLavel 20 00 dim  Offset 1190 06 = RBW | MAs
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT 57 us w VBW IMHz  Mode Adto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
M1[1] mif1]
) 20 dB
# bt i = = =
e P A P W™ [ T g ) lactary \ 128.4)
0 dm— * I | A 0 dim— —
10 d ! I\ 10
¥ 3
i | ' \
200 e - 20 4
o 2 \n = A NN L — e
[t =N - L 1
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.595 GHz 1001 pis Span 400 MHZ GF 2.595 GHz 1001 pis Span 40.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-value | Function | Function Result |
(- 1 E 2 GHz 11,73 dBm @ down 14 2 (- 1 2,598 14.24 dgm @ down
T1 1 2,5A7967 GH; ~14i59 dbm nda T1 L 2.59489 -11.71 dem nda
i) i 2609073 GHz -13,77 dam 0 factor Tz 1 2,60507 GH2 -11,75 dBm 0 factor
"

i
%

Data 2OCT2NMT7 221412

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Ref Level 20.00 dém  Offset 11.90 di w RBW 300 kHz Raf Lavel 20 00 dim  Offset | di = RBW 1 MHz
fe ALt 0GB SWT 126 us = VBW 1Mz Mode Autd FFT o Att 0B SWT s @ VBW 3 MHz  Mode Adto FFT
561 count 100/100 SGL Count 105,100
(@7 wa |
mif1] 10.71 dim| mif1] Z.86 dpm|
0 GHz — 6 M GH:
B 0o ds e CE on del
By 14116000000 Mz AN g o - 20, LEDONODNG MHz
AT foagrAn 189 9| L) N 132.0}
R
H—— 0 dam——————— ————
1 | 1 { A
2 - 7
F H i
20 tér ‘I <20 dé = = —
A Al 1 , & e
PR e . / u =
<0 - ! - )
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 2.6025 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 Mz
Marker i Marker
Type | Ref | Trc | X-valie 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 2 3 GHz 10.21 dBm ndB down 1 z (- 1 & GHz ndB down 20,16 MHz
T1 U 25 dbm nds 1 L , nds 26,00 d8
T2 1 0 factor T2 1 0 factor |
S —
i T
! (T J
Data 20CT2017 22132

SPORTON

INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number A9-B41_|C-11 of 43




SPORTON LAB.

FCC RF Test Report Report No. : FG791919B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 448 446 901 897 13.49 1343 1834 18.34
Middle CH - - - - 449 447 9.05 9.03 13.46 13.46 1822 18.34
Highest CH - - - - 45 448 9.05 9.01 13.34| 13.46 18.18 18.34
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.46 - 8.97 - 13.4 - | 18.26
Middle CH - - - 4.48 - 9.07 - | 1346 - | 18.26
Highest CH - - - 4.48 - 9.01 - | 1343 - | 18.34
SPORTON INTERNATIONAL INC. Page Number : A9-B41_IC-12 of 43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

et trurn

fof Lovel 20,00 gBm  Offset 1190 ob = RBW 100 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 18 us = VBW 300 kiz  Mode Autd FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M (@375 Man

[CED VA anm| [CED
3 100 GHz ——
e Bic B ok £706 MHZ, o Oce Bw i
! o
10 o e e T L L R S ¥ 1o o Ay Sl L
y v ¥
0 dim——f———— S — —— 0 dBm— \
“10d / " o I\
| \
20 der - 20 der -
\ [ =
A A\ A, AN .
» e AR 230 dBp == e
40 df

50 deim—i “50 ditm—t

&0 -0

CF 2.5025 GHz 1001 pis Span 10.0 MHz GF 2.5025 GHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 | 1 2 1

T1 1 4475524476 MHz T1 L Oce Bw 4455544456 MHz
2 i = !
"

J

Data, 20CT 2017 220241

Data 2OCT 217 220261

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

fof Lovel 20,00 gBm  Offset 1190 ob = RBW 100 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 125 @ VBW 300 kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[CED 7 ) [CED 1156 apm)
3 00 GHz - 3 900 GHz
e Oce Bw +. 485514486 MH2| o < By ok +66 MHz
: ¥ = i S VA _‘
N |
l
‘[ 210 o L
204 i 20 o !
[y pa A A = \ \
r ALY A% AL o L\
i e L ey ap sk :
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.595 GHz 1001 pis Span 10.0 MHz GF 2.595 GHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T ! 0 T L H: 1158 dam i
T1 1 Oce Bw 4485514486 MHz T1 L 5.99 dam Oce Bw 4455534465 MHz
2 1 T2 [ 4.70 dm
"

J

Data, 20CT 2017 220321

i
%

Data 2OCT 2NM7 220331

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

g

20CT2NT 220401

Ref Level 20.00 dém  Offset 11.90 di = RBW 100 kHz RafLavel 20 00 dim  Offset 11.90 di w RBW 100 kHz
be At e SWT 10 us @ VBW 300Hz  Mode Autd FFT o Att 0B SWT 1245 @ VBW 300 kHz  Mode Auto FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1] 11.09 dnm)|
o 2 [ 2 100 GH:
e Oce B 3 e " Oce B #ok 176 MHy
n = = T ? X T = ke
[ \ |
0 tfm— —— 1 ¥
/ \ \
BUE F
{ ‘.‘
L i ™, o -
40 d 40 df
50 dém—t -50 dém—t
-6l i 60
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 : 12,89 dBm (- 1 2.68 He 11,09 dam
1 i 5.62 dam occ 8w 4435504486 MHz 1 L 5.71 dsm occ 8w 4475824475 MHz
i3 1 7.27 dém | 12 L K
- — =
J UHRNUANLY ) ] UHRNUANLY o

Deta ZOCT 2017 220411

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Data, 20CT 2017 220441

et trurn
fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0 dE SWT  12.6us @ VBW 1MHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M @7k Max
[TEEN] [IETED) 1300 dapmj
e i 3:10] o Oce Bw 8.9
it e — N 2 55 RN SN N
\ [ \
0 dm— 0 dém—t- - f— T
] | / |
10 T 10 . 3
/ | / \
20 d8n = 20 darn = Ly
AP S AW e .
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 2.506 GHz 1001 pis Span 20.0 MHzZ GF 2,505 GHz 1001 pis Span 20.0 MHz
Marker Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- % 14.37 dBm (TS 1 2.504281 Gf 13.83 dBm I
T1 1 .08 dém 5.010885011 MHz T1 L 2.5005045 G| .78 dém Oce Bw 5.971026971 MHz
Tz i 8.01 dm Tz 1 25094755 Grz 5.19 dim
- D -
] | [T

Data 2OCT 217 220451

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Data, 20CT 2017 220521

fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0 dE SWT  12.6us @ VBW 1MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[CED 5 ) [CED 9 anm]
) G .
e % Oce Bw 1 MH| o W Oce Bw
10 A, pnforn = L 1 L=y e - = £
f g % 1 3 S e
/ \
e — R g 0 e —
10 d 10 r’ T
{ \
204 = 20 der / Y
= W, o e | e e
W B =
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.595 GHz 1001 pis Span 20.0 MHzZ GF 2.595 GHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(T ! T 1 13.19 dBm i
T1 1 Oce Bw 9.050948051 MHz T1 L 5.23 dbm Oce Bw 5.030969031 MHz
2 1 T2 [ 7.47 dam
- D -
J J URRUARNLY wo I J (LTI -

Data 2OCT 217 220531

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

g

2001217 220801

Ref Level 20.00 dém  Offset 11.90 di w RBW 300 kHz RafLavel 20 00 dim  Offset 11.90 di « RBW 300 kHz
fe ALt 0GB SWT 126 us = VBW 1Mz Mode Autd FFT he Att J0dE SWT 12,6 us = VBW 1Mz Mode Autd FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] 15 dpm)| mif1]
o 520 GHz, —
e . B 9.050 e L e B
ik Fal PR O =, SN NS ) g 16 Y i o W £ r Ad o
f { X
Y
0 dim— —— » 0 dém— —_— ‘,‘
i0d I | _ / \
| i 1\
| { / |
20 dén
. 5 7 Py
- b Lt v
40 d 40 df
50 dém—t -50 dém—t
-6l i 60
CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 2683262 GHz 14,15 dBm (- 1 2.682562 GHz 13:50 dBm
T1 U 2604845 CHZ 8.78 dém occ Bw 9.050949051 MHz 1 L 26804845 CHz 5.78 dam occ Bw 9.010869011 MHz
T2 1 2 BE95355 GHa .12 dém | T2 1 2 5E54955 GHa 5.05 dem
- — =
J ) URRUNRNLY W ) ) URINUNNLY o

Deta ZOCT.2017 220611

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

J

Data, 20CT 217 2206541

et trurn
fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0 dE SWT  12.6us @ VBW 1MHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[IETED) [IETED)
e Oce B o O B
2 . . ¥
- ' = V7™ v o = T A
\ /
0 dm— —— 1 0 désm— s
| \
/ | |
" " !
-10 ‘| 10 \‘
| \ \
20 e ! L 20 der | |
! A |
o Al e o o Lo |
i - T R A v
40 d 40 d
50 deim—i “50 ditm—t
&0 -0
CF 2.5075 GHz 1001 pis Span 400 MHZ GF 2.5075 GHz 1001 pis Span 0.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 2 E00GA5 2,05 dBm T 1 12,78 dBm i
T1 1 13.485513467 MHz T1 L 5.12 dém Oce Bw 13428573427 MHZ
T2 i Tz 1 5,95 dam
"

Data 2OCT 217 220561

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date 20CT 21T 220721

fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0 dE SWT  12.6us @ VBW 1MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[CED 12.17 anm| [CED
e o Bu o Oce B
x| X T2
1 A o G v e e , 1 Y T RV K
0 dam——————— —_— iﬁ [i e — | S
. |
-10 T 10 7 ‘
[ / 1
20 o ' 20 der
il N P P -
ELr L : ELET - e
40 d 40 d
50 deim—i “50 ditm—t
0 -0
CF 2.595 GHz 1001 pis Span 400 MHZ GF 2.595 GHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-value | Function | Function Result |
(T 1 -2,597647 3 T 1 12.34 dam i
T1 1 Oce Bw 13.456543457 MHz T1 L 7.08 dBm Occ Bw 13.456543457 MHZ
e E b L G s L
- D -
J URRUARNLY wo )i J (LTI L]

Data, 20CT 217 2207 31

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

g

20CTXNT 220801

Ref Level 20.00 dém  Offset 11.90 di w RBW 300 kHz RafLavel 20 00 dim  Offset 11.90 di « RBW 300 kHz
fe ALt 0GB SWT 126 us = VBW 1Mz Mode Autd FFT he Att J0dE SWT 12,6 us = VBW 1Mz Mode Autd FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1] 79 dpm}
2 o d 6779150 GHz
e Oce B e Oce B
10 £ e e 1 AT R e o
|
0 i m———————f——f————— — 0 dm———————— f—
; / L " \
-1 - -10
{ \ |
/ \
20 e / !
R o vy a A Iy _
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 2.6025 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 2.677485 GHz 13.77 dBm (- 1 2.677915 GH.
1 i .43 dBm occ 8w 13 335663337 MHz 1 L occ 8w 13.456543457 WHZ
T2 1 4.87 dBm | T2 1 g
- — =
J URRUNRNLY W ) ) URINUNNLY o

Data ZOCT.2017 220811
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Data; 20CT 2017 221332

Data 2OCT2N7 220862

et trurn
Rof Lovel 20,00 dem  Offset 1190 06 = RBW | Mz RafLavel 20 00 dim  Offset 1190 06 = RBW | MAs
b At e SWT 57 us = VBW IMHz  Mode Adto FFT o Att 0B SWT 57 us w VBW IMHz  Mode Adto FFT
SGL Count. 1007100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] [IETED) 14,48 apm|
20 5 20 dB g
S - 18341658042 MH2| - I __ ouesw
1 - 10 - - — -
X \
0 dsm——f————— ————————— 0 dim— . -
i \ \
§ f ! " ! \
-10 T 10 T T
7 \ }
J \
200 da - 20 der ;
=SB = - 2 a6t = - =
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 2.51 GHz 1001 pis Span 40.0 MHz CF 2.51 GHz 1001 pis Span 40.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 | | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T ! ] T L 2.50752 14.48 dBm i
T1 1 18.341658342 MHz T1 L 2.50080 5.08 dém Oce Bw 18.341656342 MHz
Tz i 15 ¢ Tz 1 2.5191508 7,82 dam
- D -
J J [T LIT]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Data, 20CT 2017 220632

Data 2001217 220832

Rof Lovel 20,00 dem  Offset 1190 06 = RBW | Mz RafLavel 20 00 dim  Offset 1190 06 = RBW | MAs

b At e SWT 57 us = VBW IMHz  Mode Adto FFT e Att e SWT 57us = VBW 3IMHZ  Mode Adto FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M (@375 Man

[CED 0 dnm| [CED anm)
. FA9400L0 GH: ——~
e b - cBw 18.224776222 MHZ| o .
10 — - 10 — - i
i
0 dsm— ————— ———————— — 0 dém— b—
‘104 ! \ — ! \
T T ]
L A 20 der o -
o 2 — =

40 d 40 d

50 deim—i “50 ditm—t

&0 -0

CF 2.595 GHz 1001 pis Span 40.0 MHz GF 2.595 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 1550 dam T 1 15,27 dBm i

T1 1 .48 dém Oce Bw 18.221776222 MHz T1 L Oce Bw 18.341656342 MHz
i) i 8.23 dim Tz 1
- D -
J J URRUARNLY wo (LTI L]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

g

20CT2017 227002

Data ZOCT2NT 2210412

Ref Level 20.00 dim  Offset 11.90 di = RBW 1 MHz Raf Lavel 20 00 dim  Offset 11.90 di = RBW 1 MHz
e At idE SWT £7 s @ VBW 3IMHz  Mode Adto FFT he Att A0 de  SWT 57 us @ VBW IMHz  Mode Adto FFT
561 count 100/100 SGL Count 105,100
(@7 wa |
mif1] mif1]
e T , e ¥ e B
10 = u = 1 ‘J' e = bl AWaY e ]
0 dim—- —_ 0 dm——f————— —_— —_
b 7 + 10 d: -
f 1 / \
o | / \
1 — e = - t
3 e e -
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 Mz
Marker i Marker |
Type | Ref | Trc | 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 + dBm - 1 2.67 15,43 dBm
T1 U g 5,55 dgm occ Bw 18 181818182 MHz 1 L .22 dam occ Bw 18341586342 MHZ
Tz 1 2689031 GHz 7,95 dém | T2 1
- — =
J ) URRUNRNLY W URINUNNLY o

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 20.00 dém  Offset 11.90 di = RBW 100 kHz

RafLavel 20 00 dim  Offset 11.90 di « RBW 300 kHz

Data, 20CT 017 2210042

b At e SWT 105 @ VBW 300 kHz  Mode Autd FFT o Att 0 dE SWT  12.6us @ VBW 1MHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M @7k Max
M1[1] mif1]
) W 20 dB
o 3
10 = - m ! P . =
o T 7
0 dim—i- i 0 dém— —— L
4 - " / \
S0 ] v g T |
200 i A 20 der { i
7 = N / Y=
B f Ny on s 5 NN A e =
364y ol L T SN ;
40 d 40 d
50 deim—i “50 ditm—t
&0 -0
CF 2.5025 GHz 1001 pis Span 10.0 MHz GF 2,505 GHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T 1 1047 dBm T 1 2.508337 CH. 12.94 dam i
T1 1 4,70 dém Oce Bw 4455544456 MHz T1 L 2.5005245 G| dém Oce Bw 5.971026971 MHz
Tz i 7 4,53 dBm Tz 1 25094855 Gz 5,62 dam
- D -
J ) URRUARNLY wo L J URINNRNLY oo

Data, 20CT 217 221142

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

fof Lovel 20,00 gBm  Offset 1190 ob = RBW 100 ks RafLaval 2000 dim  OFset 11,90 ob = RBW 300 ks
b At e SWT 105 @ VBW 300 kHz  Mode Autd FFT o Att 0 dE SWT  12.6us @ VBW 1MHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
M1[1] mif1]
i 1476 MH2 o OB
x
1o = T e e T
il 4]
0 dém———————————————— |
| \
f T <10 d / +
[ \ ] \
205 ' 20
" N . ~
A Bt 4 S ST d - A VA
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF 2,505 GHz 1001 pis Span 10.0 MHz GF 2.595 GHz 1001 pis Span 20.0 MHz
Marker | Marker i
Type | Ref | Tre | 1 Y-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(T ! T 1 dam i
TL 1 4475524476 MHz 71 L dam Occ Bw
Tz i T2 i 5.49 dam
i

J

Date 20CT 217 221102

Data 2OCT2NT7 221202

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

J

g

s 20012017 2212

07

21222

Ref Level 20.00 dém  Offset 11.90 di = RBW 100 kHz RafLavel 20 00 dim  Offset 11.90 di « RBW 300 kHz
e At idE SWT 19 45 @ VBW 300 kH:  Mode Autd FRT he Att J0dE SWT 12,6 us = VBW 1Mz Mode Autd FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1] 12.09 dnm)|
e e B ' e | e B
= d
19 —— an e =
- ¥ v
0 tBm— - - \ 0 ddfm— ——— +
-0 d + -0 "‘ X
/ \- ! \
20
A ey T
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 5 H 10,89 dBm - 1 2.683162 GHz 12,09 dam
T1 U 4.79 dBm occ Bw + 475524475 MHz 1 L 26805045 GHz 5.39 dam occ Bw 9.010869011 MHz
Tz 1 5,58 dém | T2 1 25695155 GHz 4,93 dBm |
T —
i T

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Ref Level 20.00 dém  Offset 11.90 di w RBW 300 kHz

Raf Lavel 20 00 dim

Offset 11.90 d& = RBW 1 MHz

i
J

Data; 20CT 017 221232

i

o ALt AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT 57 us w VBW IMHz  Mode Adto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED A anm| [CED anm)
GHz - FA0BBO10 GH:
e Occ B |, 97 MH o e B 18.261708262 MHz
- 7 il i oy P - s
¥ / \
0 dm—————— I o dem—— e — L -
| \ ]
|
10 df T k 10 df - \.
\ ! \
\ / |
20 f ' 3 t
) | == ~J Sl
\ Yoo LY A Y oY 1 ~
40 df
50 diim— “50 ditm—t
-0 -0
CF 2.5075 GHz 1001 pis Span 400 MHZ CF 2.51 GHz 1001 pis Span 40.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
(T 1 -2,812565 GH2 11,78 dBm T 1 13.72 dBm i
T1 1 25008167 G 5.28 dBm Oce Bw 13.395603397 MHz T1 L 3 Oce Bw 18261730262 MHz
i) i 25142133 GHz 5.29 dam Tz 2.5191508 GHz

i
%

Data 2OCT2NT7 221342

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

i
J

Data, 20CT 017 221252

fof Lovel 20,00 gBm  OFfset 1190 ob = RBW 300 ks RafLavel 20 00 dim  Offset 1190 06 = RBW | MAs
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT 57 us w VBW IMHz  Mode Adto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M @7k Max
[CED anm| [CED 1795 apm)
2 ) GHz ., 51 GHz
e M1 L34 7 81Hz o O v 708262 MHZ|
10 — - - 18 ¥ e N 7
i ;
0 dsm——f————— ———————— 0 i —— e ——— —
| f
10 df " 10 df -
/ | 1
20 8 = .
L - [ = e
T N Ak ) ~—1
=Y - o
40 di 40 di
50 deim—i “50 ditm—t
-0 -0
CF 2.595 GHz 1001 pis Span 400 MHZ GF 2.595 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T 1 11.37 dBm T 1 12 95 dam i
T1 1 5.89 dm Oce Bw 543457 MHz T1 L 5.47 dBm Oce Bw 18261730262 MHz
Tz i 4.9 dim Tz 1 5.03 dim

i
%

Data 2OCT2NT7 221402

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Ref Level 20.00 dém  Offset 11.90 di w RBW 300 kHz Raf Lavel 20 00 dim  Offset 11.90 di = RBW 1 MHz
fe ALt 0GB SWT 126 us = VBW 1Mz Mode Autd FFT he Att A0 de  SWT 57 s @ VBW 3IMHz  Mode Adto FET
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1] 14.39 dnm|
—— [ 6047950 GHz
e Oce B e 18 34165892 MH:
19 — 1 — - R =
Y A
0 tfm— L 0 dem———————————F—————— —
-10d { I\ 10 df -
1 ] \
20 dér . -20) dér -
S ARV 5 = PR ——, o
BT 8RN PRI\ T v
40 d 40 df
50 dém—t -50 dém—t
-6l i 60
CF 2.6025 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 67806+ GHz 11,83 dBm (- 1 2.684795 G 1439 dBm
T1 U 5.12 dam occ Bw 13425573027 MHz 1 L 2.670) E occ Bw 18341586342 MHZ
Tz 1 4,99 dBm | T2 1 25651908 GHz |
T —
-

g

s 20012017 221312

T
J

N7 22142
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U

Ref Level 30.00 dBm
SGL

Offset 1590 dB Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 15,90 di Mode suto Sweep

Count 100/100

@1 AvgPwr @1 AvgPwr
Limit (rlm.k [T, | SPUEL PARR
o0 db”l"‘ PURIOUS INE_ABS PA 20 dki‘ﬁ"" INE_ABS PASS
B {
10 dB r' 10 dB
s i LL 0 dBm
-10 dBm ‘ 1 -10 gBm
j i q -20 dBm l
-30 dem “l i o uam]ﬂ»
N
o : o i I L 11" p o = -
50 dem -um I
A dem -60 dBim
Slart 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.685 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | Frequency |  pPowerabs | ALimit Range Low Range Up RBW Fraquency | Powerabs | ALimit |
2.49359 GHz -38,30 d8m -1330de ||| 2,685 GHz 2.690 GHz | 100.000 kHz G 18,79 dBm -11,21 dB
2:43574 Glig | =35.09 dBm | \ 100 -17.58 dBm | 8 de
2.49984 GHz dém ‘ 3 | 1,000 MHz -26.00.cBm 16.00 d&
100.000 kHz 2.,49399 GHz -17.20.dBm 2,696 GHz 1,000 MHz 2.60517 GHz -36.79 dém | 23,79 dB
100.000 kHz 2.50034- GHz | 19.62 dam ~10:18 48 2,715 GHz 1,000 MHz 2.69516 GHz -36.44 dBm -13.44 d

T

o —
B LI e

Dater 20CT 2017 22.2842

Date: 20CT 2017 22:33.18

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(Soectrom =]

Reflevel 30.00 dém Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100

(Spectrum )

Ref Level 30,00 d&m
SGL Count 100/100

Offset 15,90 dB Mode suto Sweep

@1 AvgPwr
Limit (rlm.k [ v

o6 dbmp PURIOUS }INE_ABS PA GPURIO INE_ABS PAS!

10 dir

0 de M

-10 dam

-30 dBm
40 dBm - 40 dBm ]
-50 dam -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.685 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions | Spurlous Emissions
Range Low | Rangeup | RBW | Frequency |  pPowerabs | ALimit | Range Low Range L) RBW Frequency | Powerabs |
2.475 GHz 2.494 G 1.000 MHz 2.49298 GHz -32.9E dBm -7.95 dB i 2,690 GHz 100.800 kHz 2.68734 GHz 5.94 dBm
2493 GHz | 1.000 MHz | =30.75 dém | ~ir.75de ||| 2.601 GHz | 100.00 -27.33 dBm
1,000 MHz -ig.a9.de || 2,685 GHz | 1,000 MHz -23.21 dém -13.21 d8
100.000 kHz -17.56 d& 2.696 GHz 1,000 MHz 2.69522 GHz -31.60 dBm -13.60 dB
100.000 kHz GHz | 24.18 d8 2,698 GHz 2,715 GHz 1,000 MHz 2.8 -32.55 dBm -7.55 dB

Date: 2.0CT 2017 22:31:01

i

Date: 20CT 2017 22:36:37

L1 —
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SPORTON LAB.

FCC RF

Test Report

Report No. : FG791919B

LTE Band

41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] U

Ref Level 30,00 dém Offset 15,90 dg Mode suto Sweep

Ref Level 30.00 dém  Offset 1590 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (rlm.k PA PARS
20 dbmp PURIOUS JINE_ABS INE _ABS PASS
10 dB Tﬂl
o ds |
-30 dBm ‘ i |
-50 dam
AL B -60 dBm
Slart 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.685 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions Spurious Emissions
Rangelow | Rangeup | | Frequency | _Powerabs | avimit | Range Low Range L} RBW Frequenc | PowerAbs | Alimit
2.49271 GHz -39.16 d8m | 2.685 GHz 2.690 GHz | 100.000 kHz 10 dBm -11.90 dB
2.4 9:55 dBm | 100 dBm |
249 -25.38 dm E) 1,000 MHz .22 dim -
100.000 kHz 2.50000 GHz -17.82 dBm 2.696 GHz | 1,000 MHz 2.60525 GHz -36.81 dém -23.91 d8
100.000 kHz 2.50034- GHz | 18.58 dam 2,715 GHz 1,000 MHz 2.69801 GHz -40.08 dam 15.0d dB

Dater 20CT 2017 22.28:51

T
_

Date: 20CT 2017 22:3428

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

e =) (Spectrum
Spectrum =
RefLevel 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 di Made 4uto Sweep
SGL Caunt 100/100 SEL Count 100/100
(@1 AvgPwr
Limit (rlm.k PA PASS
o6 dbmp PURIOUS INE_ABS PA GPURIO INE_ABS PAS!
10 g 10 dB
0ds - m o) |
f 10 dBm ‘\‘
i J« -20 dBm I
hats M f 30 dem E. "
w S
40 dBrm 40 dBm e N e
-50 dam -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.685 GHz 10005 pts Stop 2.715 GHz
| Spurious Emissions [Spurlous Emissions
RangeLow | Range Up RBW |___Frequency | powerabs |  atimit |||  Rangelow Range L RBW. Froquency | PowerAbs | Atimit
2.475 GHz 24394 G 1.000 MHz 249392 GHz -33,38 dim -8.33.d8 | ||| 2.690 GHz 100.600 kHz 2 68628 GHz —25.54 db.
2,484 GHz | 1,000 MHz | -30.71 dBm | -17.71 a8 || 2.601 GHz | 100.000 k -18.61 dB
1.000 MHz -25.30 dBm -15,30 dB 2,695 GHz 1,000 MHz | -12 80 de
100.000 kHz 2, 49358 GHz -28.22 dBm -1 2.696 GHz | 1,000 MHz 2.69500 GHz -31.73 dém | -18.73d8
100.000 kHz 7 GHz | dim 48 08 2,698 GHz 2,715 GHz 1,000 MHz 2.69511 GHz 33.33 -8,33 d8

Date: 2.0CT 2017 223211

i

Date: 20CT 2017 223646

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-B41_IC-21 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 5MHz / 674QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] U

Ref Level 30,00 dém Offset 15,90 dg Mode suto Sweep

Ref Level 30.00 dém  Offset 1590 dB Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (rlm.k PA | SPUEL PARR
o0 dbm" PURIOUS INE_ABS PA 20 dki‘ﬁ"" INE_ABS PASS
10 dB ‘Iﬂl 10 dB J
o dB l ‘l 0 dBm j |
-10 dam J l -10 B j 1
I + ﬂ 20 dBm ﬂ { \ l
-30 dam 4 t 0 dBm it
‘ FARNIIE | eI ARY
40 dBm - - pie) W i ‘ 0 dBm M I o T
1
. s { [
50 d8m 60 38
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.685 GHz 10005 pts Stop 2.715 GHz
| Spurious Emissions [Spurlous Emissions
Rangelow | Rangeup | | Frequency | Powerabs |  atimit | Range Low Range U RBW Fraquency |  PoweraAbs | Alimit |

249155 GHz -38.67 dBm -13,57.d8 | ||| 2.685 GHz 2.690 GHz | 100.000 kHz S5E G 17.35 dBm -12.85 dB.

2.4 GHz | -34.67 dBm | -21.e7de ||| 100 -21,80 dBm -11.80 d&

2.49855 GHz -27.60 dém -17.60 d8 | [|i E 1,000 MHz 50120 GHz -27.34 dBm 34 de

100,000 kHz 249359 GHz -21.68 dBm -11.68 d& 3696 GHz | 1,000 Mz 7 60501 GHz -36.05 dbm
100,000 khz 2.500 2| 18.89dBm ©11.11 dE 2,715 GHz 1,000 MHz 2.60608 GHz -38.62 dBm |
—
3, T e . T —

Date: 20CT 2017 23.05:36

Date: 2.0CT 2017 23:07:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

,@]

Ref Level 30.00 dém  Offset 1590 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 15,20 dB Mode suto Sweep

SGL Count 100/100

SGL Count 100/100
(@1 AvgPwr
Limit (rlm.k PA PASH
o6 dbm" PURIOUS INE_ABS PA GPURIO INE_ABS PAS!
10 1048
ode [tz . Pty
i it \
10 dam ‘{ 10 dem \
{ 20 dem - I
30 da i i 30 cem *\,, %
40 dBm et 40 dBm P
-50 dam -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.685 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions | Spurlous Emissions
Rangelow | Rangeup | RBW |___Frequency | powerabs |  atimit |||  Rangelow Range L RBW. Fraquenc | Powerabs [ atimit
2.475 GHz 2.494 G 1.000 MHz 2.49387 GHz -34.58 dBm -9.58 dB [ 2,690 GHz | 100.000 kHz 2.68765 GHz 3,97 dBm -26,03 d8
2,484 GHz | 1.000 MHz | =32.06 dim | 6de | f 2,691 G 100.000 kHz | 2.69000 GH -28.:49 dBm | -18.43 dB
1.000 MHz -24.47 dBm ‘ 2.695 GHz | 1,000 MHz 9120 GHz 3.78 dBm -13.78 dB
100.000 kHz SUA95T He =30,33:dBm 2,636 GHz 1,000 MHz 2.69510 GHz -31.58 dBm | -19.58 d8
100.000 kHz 2.50081 GHz | 4.55 dam ~25.45 48 2,698 GHz 2,715 GHz 1,000 MHz 2.60573 GHz -33.98 dam -8.98 d8
]
B, ARRRRRED wa I il O ——

Date 2.0CT 2017 230545

Date: 20CT 2017 23:00.03

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number  : A9-B41_IC-22 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U

Offset 1590 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Ref Level 30,00 dém  Offset 15.90 de
SGL Count 100/100

Mode suto Sweep

@1 AvgPwr @1 AvgPwr
Limit (rlm.k PA | SPUEL TARS

o0 dbmr‘ PURIOUS INE_ABS PABS 20 dki‘ﬁ"" VARS

2 1

10 dB I“\ 10 dB

o dB I 1 0 dBm

-10 dBm ! 1 -10 dBm I

'4 l T -20 dBm l‘
-30 daim i l'( 'i 4 0 dem {Ji
40 dm o | , l‘ 0 dBm —
Wi L i i

-50 dgm W T A o

-50 dBm -60 dBm

Slart 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.668 GHz 10005 pts Stop 2.715 GHz
| Spurious Emissions [Spurlous Emissions

Rangelow |  Rangeup | | Frequency |  pPowerabs | ALimit Range Low Range U RBW Frequenc: | Powerabs | ALimit
2,49009 GHz -41,62 dBém -16.63 dB | i 2.680 GHz 2.690 GHz | 100.000 kHz 2 Gl 10.43 dam -10,57 de
1.000 MH 249600 GHz | -20.86 db | [ 200 -17.77 dBm
1,000 MMz 2.40888 GHz -15.43de | ||| 5 1,000 MHz ~31.62 cbm |
ZLILOT0 ki ZAZIIATH: -8.25 di 2,700 GHz | 1,000 MHz 269670 GHz -39,92 dBm |
100.000 kHz 2.50053 GHz | ~10:45 48 2,715 GHz 1,000 MHz 2.70066 GHz -41.18 dam

T
_

Dater 20CT 2017 22:37:55

Date: 20CT 2017 224232

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

— G
Spectrum | & %
RefLevel 30.00 dBm  Offset 15.00 db Mode Auta Sweep Ref Level 3000 d&m  Offset 15.90 dB Made suto Sweep
SGL Caunt 100/100 SGL Count 100/108
@1 AvgPwr
Limit (rlm.k PA PASH
51 dhine _HPURIOUS LINE ABS PA INE_ABS pak
10 g 1048
i L
PRATel P e T " el ety
N M |
[ H [l o dem \ I
i T 20 dBm .L. l‘
ﬁ!ﬂ i ! 30 dBm iy
o o i 0 ™
]
et 40 dBm -
-50 dam -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.68 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions | Spurlous Emissions
Range Low | Rangeup | RBW | Frequency |  pPowerabs | ALimit | Range L) RBW Fraguenc |  powerabs | ALimit |
2.475 GHz 2430 G 1.000 MHz 248016 GHz -34.42 dim a4z e ||| 2.690 GUz 100.000 khz 2 68450 GHz 3,68 dBm 26,31 dB
1.000 MHz | -30.24 dBm | i ‘ 200.000 kHz | -26.:59 dBm | -18.52 dB
1,000 MHz . ‘ | 1,000 MHz 3.99 dBm -13.99 d
200.000 kHz 2,700 GHz 1,000 MHz 269515 GHz -31.18 dBm -19.18 db.
100.000 kHz 2.G1-ub 2,700 GHz 2,715 GHz 1,000 MHz 2.70053 GHz -36.08 dBm -11.08 dB

Date 2.0CT 2017 22:4014

ARRRRRED wa [ T

Date: 20CT 2017 224450

L1 —

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-B41_IC-23 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U

Offset 1590 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Ref Level 30,00 dém  Offset 15.90 de
SGL Count 100/100

Mode suto Sweep

@1 AvgPwr @1 AvgPwr
Limit (rlm.k PA | SPUEL PARS
o0 db”\"‘ PURIOUS INE_ABS PA 20 dk"ﬁ" INE_ABE PASE
10 dB i: 10 dB ﬂl
o dB l |1 0 dBm l \
1 N
‘ l
1] i |
-30 dem 4 I , (' 1
)l 1 \ I
40 dr o | il :
I a.j [ &'ﬁ |‘ II. 'AI i
-50 dam JTHT R |
50 d8m
Start 2.475 GHz 10005 pts Stop 2.51 GHz ||| Start 2.68 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions 'Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rarras Low Range U RBW Fraquenc | Powerabs | alimit |
1,000 MH 2.49043 GHz -41,58 dém -15,98 dB | ) 2.680 Ghz 2.690 GHz 100.000 kHz 18,39 dBm -11.01 dB
1.000 MH; 2.49587 GHa | -z2.07 de || | 200 -17.69 dBm
1,000 MH2 2.49896 GHz e dB | El 1,000 MHz ~32.31.dBm |
200.000 kHz 249396 GHz -12.86 dB 2,700 GHz | 1,000 M 3 6u532 ohz Zan.0z dem |
100.000 kHz 2.50058 GHz | i ~12.07 48 2,715 GHz 1,000 MHz 2.70071 GHz -41.37 dBm
—
] THTIT o . T X —

Date: 2.0CT 2017 22:38:05

Date: 20CT 2017 224341

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(Soectrom =]

Reflevel 30.00 dém Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100

(Spectrum )

Ref Level 30,00 dém  Offset 15.90 de
SGL Count 100/100

Mode suto Sweep

(@1 AvgPwr
Limit (rlm.k PA PASE
o6 dbmp PURIOUS INE_ABS PA GPURIO INE ABS PAS!
10 g 10.dB
i pU—— st 0, Fneeet o
| ki \
l N |
-10 dam - ‘ | o dam | I
U1 |f 4e0 cem : l‘
-30 dBm 30 dBm .y
-40 dim et 40 dBm
-50 dém -S0 dém
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.68 GHz 10005 pts Stop 2.715 GHz
| Spurious Emissions | Spurlous Emissions
Range Low | Rangeup | RBW | Frequency |  pPowerabs | ALimit | Range Low Range Lj RBW Fraguenc |  powerabs | |
2.475 GHz 2.490 G 1.000 MHz 2.49047 GHz -33,12 dBém -8,12 dB i 2,690 GHz 100.000 kHz 2. 88375 GHz 2.64 dBm -27.36 dB
1.000 MHz | ~28.01 dBm | ‘ 200.000 kHz | -268.:43 dBm | -18.43 dB
1,000 MHz dém ( | 1,000 MHz 4.80 dBm -14.80 d&
200.000 kHz 2,49930 GHz -31.09 dém 2,700 GHz 1,000 MHz 2.69528 GHz -29.68 dBm | -16.68 d8
100.000 kHz 2.50091 GHz | dim 2.700 GHz 2.715 GHz 1,000 MHz 2.70011 GHz -35.85 dBm -10.85 dB

] ARRRRRED wa

Date: 2.0CT 2017 22.41:23

. i

Date: 20CT 2017 22.46:59

L1 —

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-B41_IC-24 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U

Offset 1590 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Ref Level 30,00 dém  Offset 15.90 de
SGL Count 100/100

Mode suto Sweep

Date: 20CT 2017 2310112

@1 AvgPwr @1 AvgPwr
Limit (rlm.k PA | SPUEL PARR
56 ghine _BPURIOUS LINE ABS PA 20 dblif2 PAS
10 dB ﬁ‘ 10dB
I
l ' -10 dBiry T
It — 1
j n -20 dBm W i
-H {‘ -§0 dBm !\
w 1 } “ o dem J‘W =
-50 dBm ﬂ“ ok 1 l
-50 dBm -60 dBm
Slart 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.668 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions [Spurlous Emissions
Rangelow | Rangeup | | Frequency | Powerabs | ALimit Rarras Low Range L RBW Ernguenc | powerabs |
2.48933 GHz ~41.72 d8m -16.73.d8 | [ 2.680 GHz 2.690 GHz | 100.000 kHz 3 Gl 17.02 dBm
1,000 MH 2.43590 GHz | = dBm | 20.57 gB_| || 200 -9 Bm
1,000 MHz 249966 Ghz -32.17 dém -zza7de ||| 2 1,000 MHz 3t.04 dim |
200,000 kHz 248955 GHz -39.66 dBm -19.66 d& 3700 GHz | 1,000 MHz 5 £0843 GHz 40,95 dBm
100.000 kHz 2.50063 GHz | 16.75 dim -13.25 i 2,715 GHz 1,000 MHz 2.70052 GHz JBm |
—
B, T o8 .

Date: 20CT 2017 2311230

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ i=m o=

Spectrum | & %
RefLevel 30.00 dBm  Offset 15.00 db Mode Auta Sweep Ref Level 3000 d&m  Offset 15.90 dB Made suto Sweep

SGL Caunt 100/100 SGL Count 100/108

(@1 AvgPwr

Limit (rlm.k PA PASH

o6 dbmr‘ PURIOUS INE_ABS PA INE_ABE PAS!

10 g 1048

-~ e n TR ]

bl ||| A )
-10 dam - f ‘ 10 dBm l I
J' L 20 oBm l l‘

-30 dBm N 30 dem Wm "‘N

40 dBr 40 dBm

-50 dam -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.68 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions | Spurlous Emissions

Rangelow | Rangeup | RBW |___Frequency | powerabs |  atimit |||  RangeLow Range L RBW. Fraquenc | Powerabs [ atimit
2.475 GHz 2.490 G 1.000 MHz 2.48960 GHz -38.83 dBm -13,83 dB i 2,690 GHz 100.000 kHz 2.88263 GHz 1.21 dBm -26.79 d&
1.000 MHz | 24950 -31.77 dém | i || | 200.000 kHz | -28.95 dBm | -18,85 dB
1.000 MHz 2.497 -26.12 dém ‘ | 1,000 MHz -2E.64 dBm -15.89 da
200.000 kHz 2,49988 GHz +30.0% dEm 2,700 GHz 1,000 MHz 2.60501 GHz -29.19 dBm | -16.19 dB.
100.000 kHz 2.50768 GHz | 2.88 dam 2,700 GHz 2,715 GHz 1,000 MHz 2.70038 GHz -37.09 dam -12.09 dB
]
B, (LU I il T ——

Date: 2.0CT.2017 231121

Date: 20CT 2017 231339

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number  : A9-B41_IC-25 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U

Ref Level 30.00 dém  Offset 1590 dB Mode Auto Sweep
SGL

Count 100/100

Ref Level 30,00 dém Offset 15,90 dg Mode suto Sweep

SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit (rlm.k PA | SPUR PApE
50 ghife—$RURIOUS LINE _ADS 20 obiRe INE_ABS PaAgs
10 d F} 10 dB /ﬂ
0 dB “\ 0 dBm )i
-10 dBm 1 |i| { -10 gBm {
[
—t 20 dBm | |
J Iy '
-30 dem ! § -Ip dem /l
40 dBi AN "M T l‘ i dem - e - -
i .4, J\.H‘ ;\ Aha .Ji..xj .
e v i ——— Pt e e e e
A0'dem 60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.675 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions 'Spurious Emissions
Rangelow |  Rangeup | | Frequency |  pPowerabs | ALimit Range Low Range Up RBW Fraquency | Powerabs | ALimit
21488395 GH2 -41.86 d8m il 2.675 GHz 2.690 GHz | 100.000 kHz 7 Gz -11.74 d8
ZatiliGi | 76 dom | | 300 1320 dB
2.49858 GHz -32.70 dBmn | 1,000 MHz 088
300.000 kMz 2 49358 GHz -21.36 dBm -11,36 dB 1,000 M 5 68560 Ghr 37 16 dbm TR
J00.000 kiz 250905 GHe | 18.58 dim -11.42 dB 1.000 MHz 2.70505 GHz -42.63 dBm | 17.69 dB

T
_

Dater 20CT 2017 22:47.08

L1 —

Date: 2.0CT 2017 225146

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m:u]
Spectrum =
Reflevel 30.00 dim  Offset 15.90 db Mode Auta Sweep Ref Level 30,00 dém  Offset 15.90 d& Made 4uto Sweep
SGL Caunt 100/100 SGL Count 100/108
(@1 AvgPwr
Limit (rlm.k PA PAg
o0 dbm.‘ PURIOUS INE_ABS PA GPURIO INE_ABS bags
10 g 1048
[ Sl L u-\]‘ ”(ﬁv v P ( --rwwﬁ
! 1 -Iu dBm t
| | o | |
] J i T [
+ m JJau dem
LAl ﬂf
40 dBm S
-50 dém -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.675 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions | Spurlous Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | auimit | Range Low Range U RBW Fraquency |  PoweraAbs | Alimit |
2.475 GHz 2.490 G 1.000 MHz 2.49048 GHz -35.64 dBm -10.64 dB i 2,690 GHz | 100.000 kHz 0.66 dBm -24, 34 dB
1.000 MHz | =30.02 dBm | -17.02 di | 300.000 kHz | -39.24 dBm | -15.24 dB
1,000 MH2 -28.37 dém 1,000 MHz -15.72 dB-
300.000 kHz *31.26 dEm 1,000 MHz 2.69507 GHz 53 dBm -15.59 di
100.000 kHz 1.44 dim 1,000 MHz 2.70559 GHz -37.25 dim -12.25 d

Date 20CT 2017 224928

Date. 20CT 2017 225404

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number  : A9-B41_IC-26 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S um

Ref Level 30,00 dém  Offset 1590 d& Mode Auto Sweep Ref Level 30,00 dém Offset 15.90 de Made Auto Sweep

SGL Count 100/100 56l Count 100/100

@1 AvgPwr @1 AvgPwr

Limit (rlm.k PA | SPUEL AP

51 dhine _HPURIOUS LINE ABS 20 dhife INE_ABS Pass

10 dB H 10 dB ,h‘

CLL ‘l 0 dBm “

-10 dBm 1 *‘ ‘I -10 gBm 1 l

‘ F -20 dBm f l
' J | A :
-30 dem lh n -3p dem {
el d L I | e 1 %f"“ul,
W, Y| t L s ]l M

-50 dam ey o AR o | [P EREAA i

-50 dBm -60 dBm

Slart 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.675 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions ‘Spurious Emissions

Rangelow |  Rangeup | | Frequency |  pPowerabs | ALimit Range Low Range U RBW Frequenc | Powerabs |
4211 d8m -17.11.d8 | 2.675 GHZ 2.690 GHz | 100.000 kHz 17.33.dBm
24943 1 ~33.01 dBm | -20.01de | 300
240886 Ghz ~30,57 dém -20.57 db 1 000 Mz
300.000 kMz 249393 GHz -23.16 dBm -13.16 dB 1,000 M4s 5 68578 Chr
J00.000 kiz 250984 GHe | 17.50 dam .2.50 48 1,000 MHz 2.70567 GHz
—
] T e .

Date: 20CT 2017 22:48.18

Date: 2.0CT 2017 225255

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum |
RefLevel 30.00 dBm  Offset 15.00 db Mode Auta Sweep Ref Level 3000 d&m  Offset 15.90 dB Made suto Sweep
SGL Caunt 100/100 SGL Count 100/108
(@1 AvgPwr
Limit (rlm.k PA PAg
20 dbmp PURIOUS }INE_ABS PA INE_ABS bags
10 1048
PO i W e U e T DlmMﬂr"\M RSP TENT w‘lr'r'r\‘
| il e
- ! ; |If 30 e t
\ | LIS \ |
20 oBm
| J l ‘l [
0 dem
P, o Mpl l ! n‘ﬁ oty
40 dBm
-50 dam -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.675 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions | Spurlous Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs | atimit | Range Low Range U RBW Fraquenc PowerAbs | Alimit |
2.475 GHz 1.000 MHz 2.49023 GHz -33,47 dBm B [ 2,690 GHz | 100.000 kHz -0.39 dBm -30.39 d&
2,000 s | =20.57,d4m | ( 300.000 kHz | -20.97 dBm | -15.97 d8
1.000 MHz -27.66 dém ‘ 1,000 MHz 26.45 dim -16.45 d
300.000 kiHz 230,35 dam 1,000 MHz 2.69513 GHz -28.38 dbm | -15.38 d8
100.000 kHz 5 GHz | 8.65 darm 1,000 MHz 2.70624 GHz -37.45 dam -12.45 dB
B ARRRRRED wa I CUT )

Date 2.0CT 2017 22:50:37

Date: 20CT 2017 2255:13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-B41_IC-27 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG791919B

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U

Ref Level 30,00 d&m

Offset 15,90 di Mode suto Sweep

RefLevel 30.00 dBm  Offset 15.90 d& Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (rlm.k P | SPUEL PApE
o0 dbm.‘ PURIOUS INE_ABS PA 20 dki‘ﬁ"" INE_ABS P aRS
10 dB .\ 10dB ’ﬁ‘
|
0 de !l 0 dBm }
-10 dBm i J 1 -10 dBm r |’k
] } -20 dBm f %
[ { f[ f |
-30 dém 4 ,l ” H F 1
|
PR J WWVAMM T
h I I Wi =
P 3
“ifon T e ! e A A
-50 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.675 GHz 10005 pts Stop 2.715 GHz
| Spurious Emissions Spurious Emissians
Rangelow |  Rangeup | | Frequency |  pPowerabs | ALimit Range Low Range Up RBW Fraquency | Powerabs |
248752 GHz ' l 2.675 GHz 2.690 GHz | 100.000 kHz 5 GHz 16.54 dim
249401 GHz | -33.76 dBm | \ 300 -28.27 dBm
2.49874 GHz -34.57 dBm | 1,000 MHz -31.17 dBm |
300.000 kHz 249958 GHz -28.55 dBm -18.55 dB 1,000 MHz 5.60573 GHz 37,75 dBm 2
J00.000 kiz 2.50905 GHe | 17.41 dim .2.59 o8 1.000 MHz 2.70546 GHz dBm | -17.91 dB

T
_

Dater 20CT 2017 23.14.48

L1 —

Date: 2.0CT 2017 221707

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ i=m o=
Spectrum | & %
Reflevel 30.00 dim  Offset 15.90 db Mode Auta Sweep Ref Level 30,00 dém  Offset 15.90 d& Made 4uto Sweep
SGL Caunt 100/100 SGL Count 100/108
(@1 AvgPwr
Limit (rlm.k [ PAg
o0 dbm.‘ PURIOUS INE_ABS PA GPURIO INE_ABS bags
10 g 1048
wm : 0 R g ord
f"’u sl iy S - it il
. ; [ -[u dem :
1 I‘ ]I 30 dBm I I
2 I ‘\ 0 dem 1
gt ‘ 40 dBm
-50 dam -50 dBm
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.675 GHz 10005 pts Stop 2.715 GHz
|Spurious Emissions | Spurlous Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs | atimit | Range Low Range U RBW Frequency |  PowerAbs | Alimit
2.475 GHz 1.000 MHz 249005 GHz -34.15 dBm -8.13 de | ||| 2.690 GHz | 100.000 kHz 2.68604 GHz -0.69 dBm -30.69 dB
1.000 MHz | 2.4 -16.74.d8 || 9 300.00 | -30.66 dBm | -20.66 dB
1.000 MHz 2.49802 GHz 4 ‘ ;i | 1,000 MHz -27.03 dBm -17.03 d&
300.000 kHz 249598 GH2 =32.07 dBm 2,705 GHz 1,000 MHz 2.69502 GHz -30.14 dBm -17.14 d8
100.000 kHz 9 GHz | -D.34 dam 1 2,715 GHz 1,000 MHz 2.70521 GHz -37.46 dam -12 .46 dB
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LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U
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Rangelow | Rangeup | RBW | Frequency |__Ppowerabs |  auimit | Range Law Range U RBW Fraquency |  PowerAbs | Alimit |
2.475 GHz 2.490 G 1.000 MHz 2.49025 GHz -33,81 dBm -8,91 dB i 2,690 GHz | 100.000 kHz 2.87578 GHz -0.01 dBm -30,01 d8
1.000 MHz | 248524 -31.12 dBm | i ‘ 500.000 kHz | -268.:48 dBm | -18.48 dB
1.000 MHz 2.49 H + Bm ‘ 1,000 MHz -26.22 dm
500.000 kiz 249598 GH2 =30, £1.dBm 2,710 GHz | 1,000 MHz 2.69506 GHz -30.01 dém
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LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] U
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Offset 15,90 di Mode suto Sweep

Ref Level 30.00 dém  Offset 1590 dB Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr )
Limit (rlm.k PA | SPUEL PARR ‘
o0 dbmp PURIOUS INE_ABS PA 20 dki‘ﬁ"" INE_ABS PASS
I h |
10 dB H 10 dB :| ‘
o dB I 0 dBm | \ ‘
-10 dBm [ l\ -10 dEm ] \ -
- . : J |
3 T Y -20 dBm |‘ | i
-30 dBm 1 |'l -30 dem | I
. l T, 1 T ;H it = v —
7 . IV [l | m ‘ i
50 dém T T e M_ﬂ. pramme || i} dim ja— T
50 d8m 60 38
Slart 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.67 GHz 10005 pts Stop 2.715 GHz
| Spurious Emissions [Spurlous Emissions
Rangelow | Rangeup | | Frequency | Powerabs |  avimit | Range Low Range U RBW PowerAbs | Alimit |
-i7.12.ds | 2.670 Gz 2.690 GHz | 100.000 kHz 17.70 dBm -12.30 dB
( 500
( Z | 1,000 MHz
S00.000 kHz 2,710 GHz 1,000 MHz 2.60784 GHz i
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Range Low | Rangeup | RBW | Frequency |  pPowerabs | ALimit | Range L) RBW Fraguenc |  powerabs | ALimit |
2.475 GHz 2430 G 1.000 MHz 2.49028 GHz -32.80 dém Feode ||| 2.690 GUz 100.000 khz 2 68051 GHz 1,30 dBm 31,30 dB
1.000 MHz | I -16.95d8 || 500.000 kHz | -29.14 dBm | -19.14 dB
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